


MODEL SA7000C

Item | Sub | Parts_No. Description Portuguese Description English Qty
1 418517-3 [TAMPA DO PINO PIN CAP 1
2 231037-8 |MOLA DE COMPRES 7 COMPRESSION SPRING 7 1
4 317752-9 |CAIXA DA ENGR GEAR HOUSING 1
5 266173-1 |PARAFUSO PT5X30 TAPPING SCREW 5X30 4
6 152539-0 |PUNHO 36 GRIP 36 COMPLETE 1
7 210043-6 |ROLAMENTO DE ESF 608LLB BALL BEARING 608LLB 1
8 961055-9 |ANEL TRAVA MKE-15 RETAINING RING S-15 1
9 227460-3 |ENGRENAGEM 43 SPIRAL BEVEL GEAR 43 1
10 285809-3 |RETENTOR DO ROLAM 23-36 BEARING RETAINER 23-36 1
11 211228-7 |ROLAMENTO DE ESFERA 6202DDW BALL BEARING 6202DDW 1
12 267215-4 [ARRUELA LISA 15 FLAT WASHER 15 1
13 213720-9 |ANEL O' RING 67 O RING 67 1
14 317754-5 [CAIXA DO ROLAM BEARING BOX 1
15 922221-3 |PARAFUSO ALLEN M5X16 HEX. SOCKET HEAD BOLT M5X16 4
16 153785-8 [EIXO COMPL SPINDLE COMPLETE 1
17 254011-9 |CHAVETA MEIA LUA 4 WOODRUFF KEY 4 1
22 213026-5 |ANEL O' RING 7 O RING 7 1
23 256483-4 |PINO C/REBAIXO 7 SHOULDER PIN 7 1
26 211106-1 |ROLAMENTO DE ESFERA 6201VVCM BALL BEARING 6201LLB 1
27 253759-0 |ARRUELA LISA 12 FLAT WASHER 12 1
28 317753-7 |TAMPA DA CX DE ENGR COMPL GEAR HOUSING COVER 1
29 240070-9 |VENTOINHA 76 FAN 76 1
30 513571-3 |ROTOR COMPL -110V ARMATURE ASS'Y 115V 1
30 | D10 INC. 29,31-33
30 513574-7 |ROTOR COMPL -220V ARMATURE ASS'Y 220-240V 1
30 | D10 INC. 29,31-33
31 681660-3 |ARRUELA DE ISOL INSULATION WASHER 1
32 267281-1 |ARRUELA LISA 8 FLAT WASHER 8 1
33 210005-4 |ROLAMENTO DE ESFERA 608DDW MC3E BALL BEARING 608DDW 1
34 421720-7 |ANEL DE BORR 22 RUBBER RING 22 1
35 266029-8 |PARAFUSO AUTO ATARRAXANTE PT5X65 |TAPPING SCREW 5X65 2
36 418528-8 |GUIA DA VENTOINHA BUFFLE PLATE 1
37 625706-5 |ESTATOR -110V FIELD 115V 1
37 625708-1 |ESTATOR -220V FIELD 220-240V 1
38 183778-1 |CAIXA DO MOTOR COMPL MOTOR HOUSING 1

C10 | 643712-8 |GUIA DE CARVAO 1
D10 INC. 39
39 819063-3 |ETIQUETA MAKITA MAKITA LABEL 2
40 191957-7 [ESCOVA DE CARVAO CB-204 A.C. CARBON BRUSH CB-204 1
41 643700-5 |TAMPA DA ESC DE CARVAO BRUSH HOLDER CAP 7-18 2
42 860298-9 |ETIQUETA DE IDENT SA7000C NAME PLATE SA7000C 1
43 631599-0 | CONTROLADOR 110V CONTROLLER 1
43 631600-1 | CONTROLADOR 220V CONTROLLER 1
44 418518-1 [BUCHA SLEEVE 1
45 650213-9 |INTERRUPTOR TG71ARS SWITCH TG71ARS 1
47 265995-6 |PARAFUSO AUTO ATARRAXANTE PT4X18 |TAPPING SCREW 4X18 4
48 183784-6 [CONJUNTO DO CABO HANDLE SET 1
D10 INC. 55
49 265995-6 |PARAFUSO AUTO ATARRAXANTE PT4X18 |TAPPING SCREW 4X18 2
50 687053-2 |PRENDEDOR DO FIO - 110V STRAIN RELIEF 1
50 687063-9 |PRENDEDOR DO FIO AZ - 220V STRAIN RELIEF 1
51 682573-1 |PROTETOR DO FIO 10 - 110V CORD GUARD 10 1
51 682572-3 |PROTETOR DO FIO 8 - 220V CORD GUARD 8 1
52 693970-6 |CABO ELET 2X1,5X2M - 110V POWER SUPPLY CORD 1.5-2-2.0 1
52 696314-9 |CABO ELET 1.0-2-2.5 - 220V POWER SUPPLY CORD 1.0-2-2.5 1
55 183784-6 [CONJUNTO DO CABO HANDLE SET 1
D10 INC. 48
56 816814-5 |ETIQUETA DE INDIC INDICATION LABEL 1
57 271420-7 |BOTAO 28 DIAL 28 1
58 255058-6 |REBITE 2 RIVET 2 1
59 233002-3 |MOLA DE COMPRES 3 COMPRESSION SPRING 3 1
60 961052-5 |ANEL TRAVA MKE-12 RETAINING RING S-12 1

A01 224515-5 |PORCA SEXT DO DISCO SANDING LOCK NUT 14-48 1

A02 265136-4 |PARAFUSO CAB RED M14X10 ROUND HEAD SCREW M14X10 2

A03 418529-6 |TAMPA FRONTAL HEAD COVER 1

A04 743012-7 |DISCO DE BORR 7" F 16MM PR ENC SEXT |RUBBER PAD 170 1

A05 782407-9 |CHAVE DO PINO 35 LOCK NUT WRENCH 35 1




